



PT LANGGENG JAYA PLASTINDO

Office & Factory : Jl. Raya Kedamean No. 16, Kabupaten Gresik, East Java- 61175

☎ : 62.31.79970535, e-mail : exim1@ljplastindo.com

CERTIFICATE OF ANALYSIS

Customer :-
Material : Polypropylen (PP)
Size : 90x130 cm
Product Name : Woven

No	Mechanical properties	Standard Test Methode	Unit	Standar	Value
1.	1.1 Material			PP	PP
	1.2 Color	Visual	n/a	Monty	Monty
	1.3 length	Internal SOP	cm	90 ± 2	90
	1.4 Width	Internal SOP	cm	130 ± 2	130
2.	Physical properties				
	2.1. Webbing				
	2.1.1.'Warp	DIN ISO 7211-5	per inch	10 ± 1	10
	2.1.2.'Weft	DIN ISO 7211-5	per inch	10 ± 1	10
	2.2 Denier				
	2.2.1.'Warp		gr/90 cm	650 ± 20	650
	2.2.2.'Weft		gr/90 cm	650 ± 20	650
2.3. Thickness	DIN ISO 5084	mic	80 ~ 100	80	
2.4. GSM	DIN ISO 3801	gr/m2	57	57	
3.	Weight		gr	137,50	137,50

Gresik, 06 September 2023

Prepared,
Quality Control Departement